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INSPECTION CERTIFICATE TOEYS STEEL MFG.LO.,LTD.

37 E A4T100-0013 ERLAFRERE,BE3TE7E 1S BEYERIEIL (158)
Head Office : Kasumigaseki Tokyu Bldg. (15F), 3-7-1 Kasumigaseki, Chiyoda-ku Tokyo 100-0013 Japan

Shipper
B 05 FiEES Conact No. 08171140 %4 IRES Invoice No. E-900605
CUSIOMer % {7 Bpaeotissue SEPTEMBER.26.2017 SHBES Cerfioate No. 3568960
B % BER
commodty HOT ROLLED STEEL SHEET IN COIL Cusomer  POSCO _DAEWOO MEXICO S.A. DE L.N.
P - IE%H
Specification ASTM A36-14 Project Name
# 2 Quantit SIBRABR Tensile Test % 1| HEREB %3 [CR W AOES "
= Quantity BEHKN o Impact Test Through-thickness |4zl
; - . - = —t Characteristics .
st % a1 LES @ E(BEs[imme mat|evp @ v % Bid % #
B B E e Sorct| S | R | Foredon >2< dJ Reduction of Area % il X
Size , . Coil No. Charge No. | N/mm‘MPa) | % | % 11 2] 3 [Ae| 1] 2] 3 [Ae|fd Remark
Pieces; Weight 9 5
(MM) o :
12.70X1,220XCOTL 1] { 21110 A7913112N AB2694 322 441 540G G
12.70X1,220XC01IL 1) 211120 A7913113N AB2693 310 428 571G G
S-TOTAL 2| | 42230
TOTAL UNDER THE
CERTIFICATE NO.
PIECES: 2
. : WEIGHT: 42230 KG
%1 IRAER 3318 Standard AUIS Z 2241 BASTM E§/ESM CIENI002-1 D: 3 EEHR %ﬁ Sandard S 7 I_zz4zEsl:£A§¥AmAﬁ7o RN, =
TR G g e ) v TR T B impact Test 9 Llon o Sanoin 14 10 B8 Te Tempear KIC U
8K Specimen KER/SERR Rectanqular LAFRERR Round %gﬁf&"ﬂ%ﬁ,ﬂg% ’:{ striker 0:2mm P:8mm
. 24958 Gauge Length M:200mm N:50mm P:8do Q'5.65¢"So R: EH&A 1 Nominal energy Q:150J R:300J S: /v F Notch T:V UU
%2 Hif5ER Bend Test 21 G:Good %4 4V - Wik - <HE Visual and Dimensions 41 GiGood
{t % B 4 Chemical Composition %) IR AR DRR E IR S TEE S h, ZOBREFEEZHEL (WA L EAALET,
wm E C | Si I Mn P ‘ 5] | ‘ I l | | 1 \ ‘ We hereby certify that above steels have been satisfactorily tested in accordance with the specification.
X100 X1000 i |
Charge No.

ABZ2694 6| 6| 64|27 2
AB2693 7| 2| 65|24 2

BEIS y
HETE: T44-UBEMEAEHEE-S1§3  CIOUEIRE . Murskani

TAHARA PLANT : 2-1-3, Shirahama, Tahara-city, R Bpeifi;.  DHIRSIN RIS
Aichi pref.441-3436, Japan Quality Control Sec. Tahara Plant




